@“P&%&g@
BSW20O0AC

PARTS LIST

Model No. HPP1612-0 BSW200AC
Manual No. 102396GS Rev 0



Briggs & Stratton’

POWER PRODUCTS

Alternator with Outlet Panel

29

ITEM PARTID PART DESCRIPTION QTY
102271GS  FLANGE PLATE

102139GS  SIDE GRILL (PLASTIC)

102087GS SCREW MC PPHD M5*10MM
102099GS WASHER LOCK M10/ 3/8 OXY BLACK
102279GS SCREW CAP 3/8 UNC * 1 1/4"
102280GS ROTOR FAN

102383GS ROTOR EW200 AC WELDER
102052GS DIODE & VARISTOR SET

9 102283GS BEARING ASSY SINCRO

10 102284GS BEARING CIRCLIP

11 102285GS ROTOR BOLT 325MM

12 102020GS WASHER FLAT M8 & 5/16"

13 102017GS NUT NYLOCK M8-1.25 TYPE T

14 102384GS STUD M8*30MM

15 102385GS STATOR EW AC 200 WELDER

16 102386GS CAPACITOR CLIP

17 102387GS CAPACITOR 50UF

18 102388GS IMPEDENCE WELDER 200AC

19 102236GS SCREW MC PPHD M6*10MM

20 102389GS CONNECTOR FEMALE AC WELDER
21 102390GS CONNECTOR MALE AC WELDER

22 102391GS KNOB SWITCH 7 POSITION

23 102392GS PANEL ALUMINIUM BLANK

24 102374GS KNOB SWITCH 2 POSITION

25 102393GS SWITCH 7 POSITION AC WELDER
26 102375GS SWITCH 2 WELD/GEN EW200AC

27 102292GS SCREW MACHINE M5*8MM

28 102235GS SCREW MC PPHD M6*15MM

29 102287GS COVER TOP BOX

30 102075GS OUTLET PANEL BLANK

31 102030GS SOCKET OUTLET

32 102133GS  CIRCUIT BREAKER 15A

33 102040GS SCREW PLASTITE PPHD NO6 * 3/8"
34 102085GS END CAP PLASTIC (OUTLET PANEL)
35 102087GS SCREW MC PPHD M5*10MM

36 102263GS OUTLET PANEL COMPLETE

37 102394GS  ALT/WELDER SINCRO EW200AC F/G/S

Model No. HPP1612-0
PAGE 2 OF 7

0N O WN =

A A AN D ONN = RN A A A WWO AUl A AN AN RN



Briggs & Stratton’

POWER PRODUCTS

Frame Mounts and EPA

ITEM PARTID PART DESCRIPTION

102297GS CRADLE RED

102298GS PANEL ACOUSTIC (END PANEL)
102299GS ACOUSTIC FOAM 25MM (FOR PANEL BA04)
102300GS HEATSHIELD 7500L

102165GS SCREW SELF TAP 5.5*1.8*13MM
102166GS SCREW SELF DRILL #8*12.7 PPHD
102301GS PANEL ACOUSTIC

102302GS ACOUSTIC FOAM 25MM SELF ADHESIVE (FOR AK13 PANEL)
9 102021GS WASHER SHAKEPROOF 1/4" & M6 INT
10 102037GS SCREW SET M6-1.0X25MM PLATED

1" 102024GS WASHER SHAKEPROOF M8 INT

12 102034GS  VIBRATION MOUNT 32MM DIAMETER
13 102029GS NUT FLANGE M8-1.25

14 102117GS SCREW SET M6*25MM

15 102378GS LEAD EARTH ASSY 145MM

16 102028GS NUT FULL M6-1.0

17 102036GS NUT WING M6-1.0

18 102033GS  VIBRATION MOUNT 45 DEGREE SOFT
19 102031GS  VIBRATION MOUNT 45 DEGREE HARD
20 102264GS BOLT M8-1.25 X40

21 102026GS SCREW SET

»]
N =
=<

© N O~ WN =

NNNMRN =2 & 2 O a2 2 WNN 2 A o

Model No. HPP1612-0
PAGE 3 OF 7



ITEM PARTID

© oo ~NO OGN WN =

102044GS
102090GS
102037GS
102042GS
102032GS
102319GS
102045GS
102047GS
102025GS

""995&,555::,553;:

Fuel Tank

PART DESCRIPTION

TANK FUEL METAL

FUEL CAP

SCREW SET M6-1.0X25MM PLATED
WASHER REPAIR 6X20 OXY BLACK
NUT LOCKING FLANGE M6-1.0MM
CLIP 13MM HOSE

VALVE FUEL

CLAMP HOSE 1/4" ID

HOSE FUEL

Model No. HPP1612-0
PAGE 4 OF 7

QTY

N RN U R NI N NN N



Briggs & Stratton’

POWER PRODUCTS

Exhaust & Fittings

ITEM PARTID PART DESCRIPTION QTY
710074 SCREW M6

710791 GUARD MUFFLER

102398GS MUFFLER

102304GS GASKET

102305GS MANIFOLD

102306GS NUT FLANGE M8

710792 GUARD MUFFLER

102307GS BRACKET EXHAUST GUARD MOUNTING
9 102021GS WASHER SHAKEPROOF 1/4"

10 102028GS NUT FULL M6

1" 102037GS SCREW M6

12 102308GS SCREW M8

13 102020GS WASHER FLAT M8

14 102017GS NUT NYLOCK M8

15 102309GS SCREW M5

16 102166GS SCREW SELF DRILL

17 102029GS NUT M8

18 102310GS BRACKET EXHAUST MOUNTING

19 102311GS BRACKET EXHAUST GUARD MOUNTING

© N O WN =2

A A NN D A WUl AN

Model No. HPP1612-0
PAGE 5 OF 7



Briggs & Stratton’

POWER PRODUCTS

Panel Wiring Diagram

Panel
5
WHITE 2.5 WHITE 2.5 gl
r_._ _._j r_._ _._\] a
| | |
[T5A 154
BLACK 2.5
[ T T A
o ©
S e e o
| BLACK 2.5/4 -
L % o)
WHITE 2.5/4
Alternator BUE 25/%

RESISTANCE VALUES AT 20 °C
ROTOR 2.6 OHMS

POWER 0.53 OHMS
EXCITATION 1.1 OHMS

WELDING IMPEDANCE

LOW RANGE 6.7 OHMS
HIGH RANGE 4.3 OHMS

Model No. HPP1612-0
PAGE 6 OF 7



NVEOVIA ONIFIM d3dT13M OV

7 2evIsnray
; Iav1093y “
[AGTT w
als |z gz m 0
mm w__m ° m HOLDY-TAOION
e I
i i i i
i ONIONIR ANVTIONTY i i ONIONIR NIV i " W S
m i CIMVTISTTY CLNGNISIOARY i i TNHIONRA OLNGNITIOAMY M m_ i i
i i i m e == i !
| “ mi=n I
| | Nilk= | )
i i i i | >
= | _ _ | - T
® g b Lovcrosmape pepmsn apmens sievs poneal ol b remye e g geng gpalue e pospen goy el i I
%) i I X B
& - [ e P J
65 (o~} 2 Big &3 A8 R gle g g 2y
w2 g 25 ia o 2 2 23
=0 omm A M2 H S 2 z 32
g& D 2 z m o 2 3%
| g R 20 IThor
B3 O IIRZ(
Wo F0 OzmOp
N az E¥ogod
ag - Ld—m NIV FESIY [SRe——— vy | "OTINIORIPUII W R S— 2= o
o g8g — LS 1 Bagr : ww Er o oESbs
a5 i Xx i i R A.“ i ]
" wma i 2 i g2E o 12C B0 L0 SO fIO L0 60 (0 S0 fO U i - 2 m m ) m
g o mm, o i MWM_ b DN_N_N_N_N_N_M
! ! £ 420 O 020 BIQ 8O ¥IO IO Ok g0 80 0 0 ! L~
1) - ] g ¢ ) yuEe g a3 FEHEERES
A ™ Ryl m SPAVS PRSTSVARISS R [ERRRST VIR IS Vra|
(-] £ g =|w 2z ® u DDDDD DD
2 i B %8 g 08888888
e IMEN = e “ FNSYSNSK DO
— (NI N9 [ (0] pczan 2 ERIISRER
i i g T4 — (o~ feeeceee
E0A ®
e ﬁﬂz_!__:ztfu i © nwv
30ISM @LL
n ARl TREHL _ _ JONYOINI ONKTI3M, T XYWy M
a e | | VAILVOTYS 10 VZNA3dNI — . — H
" R @ = &
2]

Model No. HPP1612-0
PAGE 7 OF 7



